I S HINI

2.2 Assembly Drawing
2.2.1 Structure Chart (STC-607-3W)

SR

\ \
\ﬁ I AN
g : I
I : : =
H \‘\
[ ) |
==l
& °
N
3

7

i /;4“! — | —_ o —)
T A A

24

/_
25
26

L

) 27

/ 30

28

1

AL
'

Picture 2-2: Structure Chart (STC-607-3W)

15(73)



I S HINI

2.2.2 Structure Chart Parts List (STC-607-3W)

Table 2-1: Structure Chart Parts List (STC-607-3W)

No. Name Parts No. No. Name Parts No.
1 Air exhaust fan YM30121200400 | 21 | Side plate (left) -
o | Floor beam of - 22 | Belt M6x30 YW63063000000

compresser
3 Right front stand i 23 Base plate of electrical i
column cabinet
Base frame - 24 | Upper front door plate -
5 | Triangle (left) - 25 | Right middle beam -
. f
6 | Clamp fixed plate - 26 Supp(_)rt bea”? © -
electrical cabinet
7 | Screw M5x10 YW62051000100 | 27 | Gauge plate -
8 Plate heat exchanger - 28 | Lower front door plate -
clamp 1
9 Self-tapping screw YW67051000000 | 29 Plate heat exchanger i
M5x10 clamp 2

10 | Left front stand column - 30 | Bolt M6x15 YW63061500000
11 | Left middle beam - 31 | Triangle (right) -
12 | Support beam of water - 32 | side plate (right) -

tank

13 | Electrical cabinet - 33 | Roght back stand column -
14 | Spring washer YW65006000100 | 34 | Back plate -
15 | Flat washer YW66061300000 | 35 | Back middle beam -
16 Hexgon head bolt YW60062000100 | 36 Support beam of heating i

M6x20 tank
17 | Top frame - 37 | Left back stand column -
. B i
18 | Spring washer 6 YW65008000100 | 3g | BasSe beam medium -
pump
Plate heat exchanger
19 | Flat washer 6 YW66082200100 | 39 base plate -
Hexgon head bolt
20 MEX20 YW60082000300 | 40 | Top plate -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

16(73)




SHINI

2.2.3 Water System Diagram (STC-607-3W)

36 35 34 11

Nepéfﬂ i :

-
o

4

32 14

\ - 30 15
39 | 16
© 20

)
LAY

|
N

BN N o ]

40 \ G 2817\
\\

41\‘ i 2718 |

\ 19 I\

42 N 26 50

25%

44 23 22

q
-
[

48 47 46 45
2\

el

i @1..
3
3

Picture 2-3: Water System Diagram (STC-607-3W)

17(73)



I S HINI

2.2.4 Water System Parts List (STC-607-3W)

Table 2-2: Water System Parts List (STC-607-3W)

No. Name Parts No. No. Name Parts No.
Stainless steel direct
1 connection 17 YW51010000000 | 31 Flat washer 6 YW66061300000
inl T .
2 jiti?tnﬁss stee YW52103040000 | 32 | Spring washer 6 YW65006000100
3 f;a'“'ess steel tube - 33 | Nut M6 YW64000600300
4 Stainless steel tube i 34 Sta‘l’nless steel direct joint YW51010200000
1 1/2
5 | Normally open YE32225800000 | 35 | Stainless steel tube 10 -
solenoid valve 1
Stainless steel tube . "
6 5 - 36 Stainless steel elbow 1 YW53010000000
7 Heating tank - 37 Stainless steel tube 11 -
assembly
8 Copper |“nserted BH12121200210 18 Sfalnless steel loose joint YR20000100100
core 1/2 1
9 gtamless steel tube - 39 Stainless steel tubel2 -
10 | Normally closed YE32220800000 | 40 | Pump YM21044000100
solenoid valve 1
11 | Safety valve BW05100000050 | 41 | Check valve 1” YW59100000000
12 g/(;eper pipe coupler BH12030800110 42 ffalnless steel inner joint YW55001000000
13 | Solenoid valve 3/8” YE32215400000 43 Galvanized stainless tube -
L .
14 | Copper connector (L |\ 64030800600 | 44 | Y type filter 1/2” YW57010200000
type)3/8
15 | Copper tube 1 - 45 K type thermocouple -
16 ita'“'ess steel tube ; 46 | Floating ball switch /2" | YW59010200000
17 | Copper tube 2 - 47 | T joint welded tube -
Copper stretch Copper connector
18 connector 1 i 48 1/4’PTx1/4’H BH12010400410
19 Eta'“'ess steel tube ] 49 | Check valve 1/2” YW59102000000
Stainless steel tube Copper connector
20 6 - 50 1/2"PTx3/8"H BH12030800210
Stainless steel tube . . Y
21 . - 51 Stainless steel T joint 1/2” | YW52010200000
22 Copper stretch - 52 Stainless steel tube 14 -
connector 2
Hexgon head bolt Copper pipe  coupler
23 M8x30 YW60083000200 | 53 12°PT BH12010200010

18(73)




_ SHINI

Flat washer 8 YW65008000100 Sluice valve 1/2” YW50010200000
. Copper connector

25 | Spring washer 8 YW65008000100 55 1/2°PTx1/2°H BH12010200210

26 | Nut M8 YW64080600000 56 Copper globe valve 1/2” YW50010200100
Stainless steel tube Stanless steel T joint 1”

27 - 57 \ YW52101200000
8 x1/2

28 Stainless steel tube i 58 Stainless steel street YW53101000000
9 elbow 1”
Black rubber tube

29 | inner diameter YR60320500000 59 Pump YM20024000000
32mm
Hexgon head bolt

30 MEX20 YW60062000100

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

19(73)




SHINI

2.2.5 Refrigrant System Diagram (STC-607-3W)

10

12/ 13

11

Picture 2-4: Refrigrant System Diagram (STC-607-3W)

20(73)



I S HINI

2.2.6 Refrigrant System Parts List (STC-607-3W)

Table 2-3: Refrigrant System Parts List (STC-607-3W)

No. Name Parts No. No. Name Parts No.
Compressor YM70340000000 8 Heat expansion valve YW85000300100
Evaporator - Air return valve -
Condenser - 10 Air exhaust -

4 | Hexgonheadbolt 66080400000 | 11 | Solenoid valve 1 -
M8x40
Hexgon nut M8 YW64080600000 | 12 Drier filter EK-053 YW85005300000
Flat washer 8 YW66081600000 13 Solenoid valve 2 -
Spring washer 8 YW65008000200

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

21(73)




I S HINT

2.2.7 General Assembly Diagram (STC-607-3W)

> o) 4
-

Eﬁ/

— — — —

Picture 2-5: General Assembly Diagram (STC-607-3W)

22(73)



I S HINI

2.2.8 General Assembly Parts List (STC-607-3W)
Table 2-4: General Assembly Parts List (STC-607-3W)

No. Name Parts No. No. Name Parts No.
f electrical

1 | Braking caster YW03000300000 | 8 E;;Le:oc'( o €1ecticdl ] yw00717100000

2 Refrigerant system - 9 Door lock YW00000000100
assembly

3 Water system ) 10 Water pressure gauge YW85001000100
assembly 0~10kg

4 Hinge YW06203100400 11 Low pressure guage YW85601500100

5 | Sheetmetal parts ; 12 | High pressure gauge YW85603500100
assembly
Movable caster YWO03000300200 | 13 | Screw M4x5 YW62040500000
Screew M6x20 YW61062000000

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

23(73)




I S HINT

2.2.9 Assembly Drawing (STC-910-5W)

)i A\\,* -

Tx
==

Picture 2-6: Assembly Drawing (STC-910-5W)

24(73)



I S HINI

2.2.10 Parts List (STC-910-5W)
Table 2-5: Parts List (STC-910-5W)

No. Name Part No. No. Name Part No.
Front lower door - 28 Roof frame -
2 Meter board - 29 Top plate -
3 | Front upper door - 3o | Znc-coated pipetee | \\yer151200000
junction 1/2
Water pressure gauge YW85001000100 31 1/2" solenoid valve YE32215400000
Low pressure gauge YW85601500000 32 Solenoid valve 1" -
Zinc- -
6 | High pressure gauge YW85603500000 | 33 | ZNCcoatedpipe 0600100000
inner joint 1
7 | side plate (Right) ] g4 | 4inccoatedpipe | \\y5a100000000
elbow 1
8 Right front standing pole - 35 Zinc-coated pipe 8 -
9 Right middle beam - 36 Zinc-coated pipe 11 -
10 | Right rear standing pole - 37 Zinc-coated pipe 7 -
11 Electric control cabinet - 38 Zinc-coated pipe 1 -
12 | Condenser - 39 Zinc-coated pipe 9 -
13 | Compressor ZB38KQ ] a0 | Zinc-coated pipe 1\ 55600100000
tee junction 1
14 | Pump inlet connector - 41 Solenoid valve 1" -
Chilled water pump
15 CHLFA4-40 YM20044000000 42 Raer board
16 | Zinc-coated pipe 19 ; a3 | Zinc-coated pipetee | \\\ o1 01000100
junction 1"x1/2
Copper Teflon pipe
17 | Zinc-coated pipe 17 - 44 connector BH12010200210
1/2PT*1/2H
18 | Black rubber tubing YR60320500000 45 Gate valve 1/2" YW50010200000
19 Water tank support - 46 Raer middle beam -
beam
oo | Heating barrel support - 47 | EGO YE21503000000
beam
21 | Zinc-coated pipe 3 - 48 Ball valve 1/2" YW50010200100
22 | Water tank ; ag | Y Wpefiter YW57010200000
ballvalve 1/2
23 Heating barrel - 50 Left rear standing -
pole
24 | Zinc-coated pipe 10 - 51 Side plate (Left) -
25 | Zinc-coated pipe 18 - 52 Zinc-coated pipe 15 -
26 | Floating ball YW59010200000 | 53 ;E{:rom standing ]
27 | Water tank cover - 54 Left middle beam -

25(73)




I S HINI

No. Name Part No. No. Name Part No.
55 jzo'i':t:'f?ated Pipeloose |\ \154000100000 | 67 | Zinc-coated pipe 6 -
Zinc-coated pipe inner Thermostatic
56 [ n ot 1p1§’4,,* - ] 68 | expansion valve YW85000500100
J AAESHC
. . Plate exchang
57 | Zinc-coated pipe 16 - 69 bottom board -
58 | Clip fixed board : 70 | Compressor bottom :
beam
59 Media pump CHLF4-40 | YM20044000000 71 Bottom frame -
60 One-way valve 1" YW59100000000 72 Front active castor YW03000300200
61 | Back brake castor YW03000300000 | 73 | Erectrical control -
support beam
62 | Zinc-coated pipe 14 - 74 Anti-freezing switch | YW85071100000
63 | zinc-coated pipe 4 - 75 | HI-LO pressure YE90083000100
switch
Electrical control
64 | Plate evaporator - 76 bottom board -
g5 | Media pump bottom ] 77 | Hinge YW06203100400
beam
66 | Zinc-coated pipe 12 -

* means possible broken parts. ** means easy broken part and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee that

the item No. of spare part is in accordance with the real object.

26(73)



I S HINT

2.2.11 Frame Drawing (STC-1215-8W)

14 11 10

| R 9

1 <

15 iy 8

= 12 —

18 / I (] 7

17 13 | e
BN L [ ng 1

i 6

Y

18 AN | | 4

4 7 L2

| T— i ] : =L

L N
19 31 \32 33 34 35
0 29

3 28 27 26

N
ol T EL,
21| ~
22 4K
T
23 = T[T e =
T | 0 H—H I | .
24 T ] : o
\ ” | \[T =] =] -
= -

Picture 2-7: Frame Drawing (STC-1215-8W)

27(73)



I S HINI

2.2.12 Parts List (STC-1215-8W)
Table 2-6: Parts List (STC-1215-8W)

No. Name Part No. No. Name Part No.
Movable black rubber Black rubber
1 caster 3'PP YW03000300200 19 braking caster 3"PP YW03000300000
5 Outer hexagon screw YW60062000100 20 Back right stand i
M6x20 column
3 | Flat washer 6 YW66061300000 | 21 | Heatingtank }
support
4 Spring washer 6 YW65006000100 22 Lower middle beam -
5 | Nutme YW64000600300 | 23 | Baseboardfor plate }
heat exchanger 1
. Lef k
6 | Triangle plate (left) - 24 | Leftbackstand -
column
7 | Middle beam (ieft) ) g5 | Leftfrontstand )
column
Right f
8 Water tank body - 26 ight front stand -
column
9 | water tank lid } o7 | Thick head YW63061500000
screwM6x15
10 | Square handle BW20012000040 28 Water tank support -
11 Upper frame - 29 Lower beam -
12 Back middle beam - 30 Middle beam (right) -
Electrical cabinet . .
1 - 1 T le pl ht -
3 support 3 riangle plate (right)
Flat head screw
14 YW62052000000 32 Base frame -
M5x20
. | for plate h
15 Electrical base plate - 33 Clamp for plate heat -
exchanger 1
for pl
16 Electrical cabinet - 34 Base board for plate -
heat exchanger 2
17 Outer hexagon screw YW61820000200 35 Clamp for plate heat )
M8x20 exchanger 2
Flat head screw
18 MEX10 YW62061000000

* means possible broken parts. ** means easy broken part and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee that
the item No. of spare part is in accordance with the real object.

28(73)



I S HINT

2.2.13 Water System Diagram (STC-1215-8W)

29

AN

WQEWXWE | WQ

AN\

F
[ N

f_.g' =

Ma J@

<25

)

/

I\)I\JI\JJ
- O

2

12

11

o0

W w——
) R T, T

NURRARRO

-
o

Picture 2-8: Water System Diagram (STC-1215-8W)

29(73)




I S HINI

2.2.14 Parts List (STC-1215-8W)
Table 2-7: Parts List (STC-1215-8W)

No. Name Part No. No. Name Part No.
1 Stainless steel pipe 1 - 25 Stainless steel pipe 12 -
5 Copper stretch i 26 Steel wire pipe bundle YW02005700000
connector 2 57mm
g | Copper stretch - 27 | Fabric hose 42mm YR60420300100
connector 3
4 Stainless steel pipe 4 - 28 Stainless steel pipe 10 -
5 | Stainless steel pipe 5 - 29 f,fa'“'ess steel elbow | /53010000000
Normally open Copper connector
6 solenoid valve 1" YE32225800000 30 1/2PT"x1/2"H BH12010200210
Stainless steel direct . .
7 connection 1-1/4" YW51012500000 31 Stainless steel pipe 9 -
8 | Heating tank assembly - 3o | Normally closed YE32220800000
solenoid valve 1
9 | Copper pipe 1 ] 33 f_ti‘;?l!,ess steel elbow | /53012500000
10 | Flare nut 1/2" BH12000401110 | 34 ffi‘;gf,ess steel THoint | 1152102500000
11 | Copper pipe 2 - 35 Stainless steel pipe 6 -
12 | Sluice valve 1/2" YWS50010200000 | 36 | Stainless steelloose | 0615500000
joint 1-1/4
13 [ Safety valve BW05100000050 37 Stainless steel pipe 7 -
14 | Copper nipple 1/2" BH12010200010 38 Flare nut 3/4" BH12000631010
. " Copper connector
15 | Solenoid valve 3/8 YE32215400000 39 3/4PT"x3/4"H BH12030400610
Copper connector Copper stretch
4 -
16 3/8"PTx3/8H(L type) YW04030800300 0 connector 1
. Non-return valve
17 | Copper pipe 3 - 41 1-1/4" YW59125000000
. . Stainless steel street
18 | Stainless steel pipe 11 - 42 elbow 1-1/4" YW53001200100
Stainless steel inner
19 joint 1-1/4"x1" YW55114800000 43 Thermocouple -
20 | Nut M8 YW64080600000 | 44 Floating-ball vavle1/2" | YW59010200000
21 | Flat washer 8 YW66082200100 45 Copper pipe 5 -
22 | Spring washer 8 YW65008000100 | 46 Stainless steel pipe 2 -
Tefl i I
23 Outer hexagon screw YW60083000200 | 47 e "on pipe coupler YW04010400400
M8x30 1/4
24 | Stainless steel pipe 3 - 48 Copper insert 1/2" BH12161230010

30(73)




I S HINI

No. Name Part No. No. Name Part No.
49 | Flare nut 1/4" BH12010401010 | 59 f/‘;?per globe valve | \\1/50010200100
50 | Non-return valve 1/2" YW59102000000 60 Stainless steel pipe 13 -
- [ T-io0
51 | Flare nut 3/8" BH12030801010 | 61 | Sramiess steel THoint | vyy5o125500000
1-1/4"x1/2

Copper connector . "
52 3/8"Hx1/2"PT BH12030800210 62 Y-type strainer 1/2 YW57010200000
g3 | Stainlesssteelinner |\ ee010200000 | 63 | Stainless steel pipe 8 -

joint 1/2

Stainless steel Stainless steel inner
54 T-joint1/2" YW52010200000 | 64 joint 1-1/2"x1-1/4" YW55114600000
55 | Copper nipple 3/8" BH12030800110 65 Pump (CHLF4-50) YM20502200000
56 | Galvanized steel pipe - 66 Copper pipe 4 -
57 | Stainless steel pipe 14 - 67 Pump (CHLF8-30) YM20083000000
58 _St_alnless fteel inner YW52010200000 68 Stall’nless steel elbow YW53001200100

joint 1-1/4 1/2

* means possible broken parts. ** means easy broken part and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee that
the item No. of spare part is in accordance with the real object.

31(73)




I S HINT

2.2.15 Refrigerant System Diagram (STC-1215-8W)

- 9
2
L2
10 ] ﬁ . :
A== m): B — _ ; -
[y} Iy} m

lof o,
o | — r: ) Gl

Picture 2-9: Refrigerant System Diagram (STC-1215-8W)

32(73)



I S HINI

2.2.16 Parts List (STC-1215-8W)

Table 2-8: Parts List (STC-1215-8W)

No. Name Part No. No. Name Part No.

1 \'j:lsge’(pa”s'on YW85063120100 | 8 | Compressor YM70840000000

2 Plate heat - 9 Air exhaust pipe -
exchanger

3 Air suction pipe - 10 Condenser -
Outer hexagon L

4 screw M8x40 YW60080400000 11 Liquid pipe 1 -

5 Flat washer 8 YW66082200100 12 Drier filter (EK-164) YW85016400000

6 Spring washer 8 YW65006000100 13 Liquid pipe 2 -

7 Nut M8 YW64080600000

* means possible broken parts. ** means easy broken part and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee that
the item No. of spare part is in accordance with the real object.

33(73)




I S HINT

2.2.17 System Structure Drawing (STC-1215-8W)

s:\a
=

‘§0_DDD

1

N

TN

LS

A
|

10

LL
i
I\
\

©
JH
. =
\A N

Picture 2-10: System Structure Drawing (STC-1215-8W)

34(73)




I S HINI

2.2.18 Parts List (STC-1215-8W)

Table 2-9: Parts List (STC-1215-8W)

No. Name Part No. No. Name Part No.
1 Top plate - 11 Water system -
Thick head
2 screwM6+30 YW63063000000 12 Gauge plate -
. Water pressure
- 1
3 Side plate 3 3 gauge YW85001000100
4 Line jig fixed plate - 14 Low pressure gauge | YW85601800000
5 I\F/:Zilh: ad screw YW62061500000 15 High pressure gauge | YW85603800000
6 Hinge YW06203100400 16 Upper door plate -
7 Side plate 1 - 17 Lower door plate -
8 Side plate 2 - 18 Refrigerant system -
9 Rear plate - 19 Frame -
10 Cabinet door lock YWO00717100000

* means possible broken parts. ** means easy broken part and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee that
the item No. of spare part is in accordance with the real object.

35(73)




